New-tecH

Sewing Systems

BLIND STITCH MACHINE FOR INNER WAISTBAND
FOR TROUSERS

KUMAS PANTOLON GIZLI KEMER BASKI MAKINASI

MODEL NEW-TECH 1250/1

4 PART MANUAL 4
PARCA KATALOGU

—

YAZICI DIKIS MAKINA SANAYI VE TICARET LTD. STI. c €




<

Sewing Systems

New-tecH

TABLE FRAME

SASE

GRUP 1
GROUP 1




SIRA PARCA NO ADET
NO ARTICLE NO PARCA iSMi NAME PIECE|
NR ARTIKEL NO ST

1 1250,0001,001 |SASE TABLE FRAME
2 67,1165,0,002 |TASIYICI TEKERLEK CARRIER WHEEL
3 1250,0002,001 |PEDALCUBUGU TREADLE BAR
5 1250,0003,001 |{CUBUK AYARI BAR ADJUSTER
6 1250,0004,001 |SIKMA ViDASI CLAMP SCREW
7 67,0014,0,001 |REGULATOR REGULATOR
8 1250,0005,001 |KUTUK SABITLEME HOLDER PART IMMOBILIZER
9 67,0015,0,001 |SAAT BAGLANTISI MOUNTING BRACKET
11 67,1122,0,520 [2'Li CIFTLi KUTUK BASE PLATE 5/2
12 67,1120,0,520 |CIiFTLi VENTIL SELENOID VALVE 5/2
13 1250,0006,001 |HAVA SAATI SABITLEMESI AIR METER IMMOBILIZER
14 67,0015,0,002 |HAVA SAATI AIR METER
15 1250,0007,001 |25X30 TEK ETKIiLi PISTON 25X30 SINGLE OPERATIVE CYLINDER
16 1250,0008,001 |PiSTON SABITLEME CYLINDER PLATE
17 1250,0009,001 |PiM PIN
18 1250,0010,001 |PiSTON SOMUNU CYLINDER NUT
19 1250,0011,001 |PiSTON SOMUNU CYLINDER NUT
20 67.0018.0.005 |10'LUK CATAL CLEVIS 10MM
21 1250,0013,001 |ANA KUMANDA MAIN CONTROLLER
22 67,1111,0,001 |CEKMECE DRAWER
24 1250,0016,001 |TAHTA BOARD
25 03.8702.4.003 |M4 SOMUN M4 NUT
26 12,0006,001 |BOBIN ALTLIGI BOBBIN COASTER
27 12,0007,001 |PiM PIN
28 12,0008,001 |BOBIN DIiREGi BOBBIN COLUMN
29 1250,0017,001 |HOSHING MOTOR HOSHING MOTOR
30 67,0014,0,001 |MANOMETRE MANOMETER
31 67,0012,0,001 |1/8X6 2'Li DAGITICI FITTING 1/8X6 2
32 67,1166,0,001 |1/4 HAVA GIRISI 1/4 AIR ENTRY
33 67,0015,0,003 |SAAT CAMI PRESSURE GAUGE
34 67,0004,0,001 [4'LUK HAVA GIiRiSi AIR ENTRY WITH 4
35 67,0007,0,001 |1/8X6'LIK DIiRSEK BRACKET FOR 1/8X6
36 67.0011.0.002 |HIZ AYARI 1/8-4 SPEED SETTING 1/8-4
37 12,0018,001 |LWST iGNE LWST NEEDLE
39 1250,0019,001 |TORNAVIDA SCREW DRIVER
40 1250,0020,001 |YAGDANLIK LUBRICATOR
41 1250,0021,001 |iGNE KUTUSU NEEDLE BOX
42 1250,0022,001 |SEGMAN C CLIP
43 67.0004.1.002 |M5X4 DIRSEK M5X4 BRACKET
44 1250,0019,001 |CONTA SEAL
45 1250,0024,001 |KOR TIPA BLIND STOPPER
46 1250,0025,001 |CEKMECE RAYI DRAWER RAIL
47 1250,0026,001 |9,5X950 KAYIS 9,5X950 BELT
48 1250,0026,001 |AGAC VIDASI WOOD SCREW
49 1250,0027,001 |ZiNCiR CHAIN
GRUP 1 SASE
GROUP 1 TABLE FRAME N ew -t eCH

Sewing Systems



b6

207

6 g ; : 1
&7
P, 15
l 61/,‘ — l
GRUP 2 ALT EKSANTRIK GRUBU
GROUP 2 LOWER ECCENTRIC GROUP New -tec

Sewing Systems




SIRA PARCA NO ADET
NO ARTICLE NO PARCA iSMi NAME PIECE
NR ARTIKEL NO ST

1 1250,0018,002 |KAFA SACI HEAD SHEET
2 1250,0019,002 |YAG HAZNESI OIL RESERVOIR
3 1250,0020,002 |XL-330 PALET KAYIS XL-PALETTE BELT
4 1250,0021,002 |DiSLi (EKSANTRIK HARAKETI) [(GEAR (ECCENTRIC MOVEMENT)
5 1250,0022,002 |12 BURC 12 BUSHING
6 1250,0023,002 |[MiL SABITLEME KUTUGU AXLE IMMOBILIZE HOLDER PART
7 03,8002,6,030 |M6X30 VIDA M6X30 SCREW
8 1250,0024,002 (MiL AXLE
9 1250,0025,002 |[SABIT iC EKSANTRIK STABLE INTERIOR ECCENTRIC
10 1250,0026,002 |HARAKETLI DIS EKSANTRIK MOBILE EXTERIOR ECCENTRIC
11 1250,0027,002 |[EKSANTRIK KORUMA SAC ECCENTRIC PROTECTION METAL
12 1250,0028,002 [BiLEZIiK SET COLLAR
13 1250,0029,002 |PUL WASHER
14 1250,0030,002 |M4 SETiISKUR M4 SCREW
15 1250,0031,002 |ALT KORUMA SAC LOWER PROTECTION METAL
16 1250,0032,002 |M4X8 ViDA M4X8 SCREW
17 1250,0033,002 |o 6 MiL 6 AXLE
18 1250,0034,002 |[AYAR SOMUNU ADJUSTMENT NUT
19 1250,0035,002 |[KAPAK COVER
20 03,8002,4,035 |M4X35 VIiDA M4X35 SCREW
21 03.8702.6.005 M6 SOMUN M6 NUT
22 1250,0037,002 |M6 SAPLAMA M6 STUD
23 1250,0038,002 |SEGMAN C CLIP
24 67.0018.0.002 |[CATAL 06 FORK 6
25 67.0018.1.002 (PiM PIN
26 1250,0041,002 |YAG FiLTRESI OIL FILTER
27 03.8002.5.020 [(M5X20 ViDA M5X20 SCREW
28 1250,0036,002 |HORTUM HOSE
29 1250,0039,002 [PLAKA ALT KAUCUK PLATE LOWER RUBBER
GRUP 2 ALT EKSANTRIK GRUBU H
GROUP 2 LOWER ECCENTRIC GROUP N e w ] t ec

Sewing Systems




: 37
2y ,ﬁiﬁf - 29
S 38 o i
\47 y/
39—
S i
GRUP 3 PALET GERDIRME SiSTEMi
GROUP 3 PALETTE STRETCH SYSTEM New -teCF

Sewing Systems




SIRA PARCA NO ADET
NO ARTICLE NO PARCA iSMi NAME PIECE
NR ARTIKEL NO ST

1 1250,0042,003 |[KUTUK HOLDER PART
2 1250,0043,003 |MIL o8 AXLE o8
3 1250,0044,003 |ON KORUMA SACI FRONT PROTECTION METAL
4 03,8412,4,005 |M4X5 VIDA M4X5 SCREW
5 03.8872.4.002 (M4 PUL M4 WASHER
6 1250,0046,003 |PiSTON SAB. LAMASI CYLINDER IMMOBILIZER LAMA
7 03,8002,5,015 |M5X15 ViDA M5X15 SCREW
8 1250,0047,003 |BIiLEZIK SET COLLAR
9 1250,0048,003 |DiSLi KOLU SAG GEAR ARM RIGHT
10 1250,0049,003 |M5X12 ViDA M5X12 SCREW
11 1250,0050,003 [MIiL 610 AXLE 610
12 1250,0051,003 [BURC BUSHING
13 1250,0052,003 [DiSLi GEAR
14 1250,0053,003 |DiSLi KOLU GEAR ARM
15 1250,0054,003 |M4 SETiSKUR M4 SCREW
16 1250,0055,003 |KUTUK HOLDER PART
17 1250,0056,003 |[MIiL AXLE
18 1250,0057,003 |BiLEZIK SET COLLAR
19 1250,0058,003 |DiL KOLU CLAPPER ARM
20 1250,0059,003 [RULMAN (888) BALL BEARING (888)
21 1250,0060,003 [M10X1 SOMUN M10X1 NUT
22 1250,0061,003 (M3 SAPLAMA M3 STUD
23 1250,0062,003 [DIiL SABITLEME CLAPPER
24 1250,0063,003 |YAY SPRING
25 1250,0064,003 |BURC BUSHING
26 1250,0065,003 |DiL CLAPPER
27 1250,0066,003 |KUTUK SAB. LAMASI IMMOBILIZER HOLDER PART
28 1250,0067,003 [YAY SPRING
29 67.0016.0.003 |CATAL FORK
30 1250,0069,003 [PiM PIN
31 1250,0070,003 [SEGMAN PISTON RING
32 1250,0071,003 |AYAK PiSTON BAG. SOL FOOT PISTON CONNECTION LEFT
33 1250,0072,003 |AYAK PiSTON BAG. SAG FOOT PISTON CONNECTION RIGHT
34 1250,0073,003 [SEGMAN PISTON RING
35 1250,0074,003 (PiM PIN
37 1250,0076,003 |PiSTON ARKA SABITLEME PISTON REAR HOLDER
38 1250,0077,003 |PiM PIN
39 1250,0078,003 [10X20 PISTON 10X20 PISTON
40 67.0010.0.001 |M5X4 DIRSEK M5X4 CRANK
41 1250,0079,003 |PiSTON SOMUNU CYLINDER NUT
42 1250,0080,003 |PiSTON SOMUNU CYLINDER NUT
43 1250,0090,003 |YAY SPRING
44 1250,0091,003 [CONTRA LAMASI CONTRA
45 1250,0092,003 |M6 TASLANMIS PUL M6 STONED WASHER
46 1250,0093,003 |SOMUN NUT
47 1250,0094,003 |1mm TEL 1mm WIRE
48 03.8012.3.010 (M3X10 VIDA M3X10 SCREW
49 03.8702.3.002 (M3 SOMUN M3 NUT
50 1250,0095,003 |BIiLEZIK SET COLLAR
51 03.8872.6.002 (M6 PUL M6 WASHER
52 03.8002.6.020 [M6X20 ViDA M6X20 SCREW
GRUP 3 PALET GERDIRME SISTEMI Ne w_ t e c H
GROUP 3 PALETTE STRETCH SYSTEM Sewing Systems




GRUP 4
GROUP 4

PALET TASIYICI SISTEM
PALETTE CARRIAGE SYSTEM

New-tecH

Sewing Systems




SIRA PARCA NO ADET
NO ARTICLE NO PARCA iSMi NAME PIECE
NR ARTIKEL NO ST

1 1250,0081,004 |[BASKI AYAGI PRESSER FOOT
2 1250,0082,004 |KUTUK SABITLEME LAMASI HOLDER PART IMMOBILIZE
3 03,8032,6,020 |[M6X20 VIDA M6X20 SCREW
4 1250,0083,004 |KUTUK HOLDER PART
5 03,8002,5,015 |M5X15 VIDA M5X15 SCREW
6 1250,0084,004 |RULMAN (HF/1022) BEARING (HF/1022)
7 1250,0085,004 |MiL AXLE
8 1250,0086,004 |MiL AXLE
9 1250,0087,004 |PUL WASHER
10 1250,0088,004 |DISLi GEAR
11 1250,0089,004 |RULMAN (68002) BEARING (68002)
12 1250,0090,004 |[ARA BURC INTERMEDIARY BUSHING
14 1250,0091,004 |[EKSANTRIK ECCENTRIC
16 1250,0092,004 |EKSANTRIK ALUMINYUM ECCENTRIC ALUMINUM
17 1250,0059,003 |RULMAN BEARING
18 03,8002,6,015 |M6X15 VIiDA M6X15 SCREW
19 03.8702.5.004 |M5 SOMUN M5 NUT
20 03.8872.5.002 |M5 PUL M5 WASHER
21 67.0016.0.002 |MANDAGOZU EYE
22 03.8702.6.005  |M6 SOMUN M6 NUT
23 1250,0098,004 |M6 SAPLAMA M6 STUD
24 1250,0099,004 |BIiLEZIiK SET COLLAR
25 1250,0100,004 |RULMAN BEARING
26 1250,0101,004 |EKSANTRIK KOLU ECCENTRIC ARM
27 12,0084,003 |FATURALI VIDA INVOICED SCREW
28 1250,0103,004 |BURC BUSHING
29 1250,0104,004 |KUTUK HOLDER PART
30 1250,0105,004 |MS5 SETiSKUR M5
31 1250,0106,004 |DISLi GEAR
32 1250,0107,004 |KORUMA YAN SAC PROTECTION SIDE METAL
33 03.8002.4.015 |M4X15 VIiDA M4X15 SCREW
34 03.8872.4.002 |M4 PUL M4 WASHER
36 1250,0109,004 |T5X420 PALET KAYIS T5X420 PALETTE BELT
37 1250,0135,004 |M5X30 ViDA M5X30 SCREW
38 1250,0110,004 |DiSLI GEAR
39 1250,0029,002 |PUL WASHER
40 1250,0112,004 |[KUTUK HOLDER PART
41 1250,0113,004 |[EKSANTRIK ECCENTRIC
42 1250,0114,004 |GERDIRME MAKARASI STRETCH SCISSOR
43 1250,0115,004 |[EKSANTRIK AYAR PULU ECCENTRIC ADJUSTMENT WASHER
44 1250,0116,004 |M5X35 ViDA MS5X35 SCREW
45 1250,0117,004 |3'LUK YARIKLI PiM SIZE 3 SPLIT PIN
46 1250,0020,002 [XLX330 PALET KAYIS XLX330 PALETTE BELT
47 1250,0093,004 [BURC BUSHING
48 1250,0120,004 |ALT HARAKETLI AYAK SAG LOWER MOBILE FOOT RIGHT
49 1250,0121,004 |ALT HARAKETLI AYAK SOL LOWER MOBILE FOOT LEFT
50 1250,0122,004 |AYAK SAB. MiLi FOOT IMMOBILIZE AXLE
51 1250,0123,004 |HAVSALI BILEZIiK SET COLLAR
52 03.8702.6.005  |M6 SOMUN M6 NUT
53 1250,0125,004 |SENKRONIZATOR SAB. SYNCHRON IMMOBILIZE
54 1250,0126,004 [SARI BIiLEZIiK YELLOW SET COLLAR
55 03.8872.5.002 |M5 PUL M5 WASHER
57 1250,0127,004 |M6 FIBERLi SOMUN M6 FIBER NUT
58 1250,0128,004 |M10 TASLANMIS PUL M10 STONED WASHER
59 1250,0129,004 (10'LUK BURC SIZE 10 BUSHING
60 1250,0130,004 |10'LUK BIiLEZIiK SIZE 10 SET COLLAR
61 1250,0131,004 |[KASNAK BELT PULLEY
62 03.8002.4.030 |M4X30 ViDA M4X30 SCREW
63 1250,0132,004 |M12 TASLANMIS PUL M12 STONED WASHER
64 1250,0133,004 |M10 TASLANMIS PUL M10 STONED WASHER
65 1250,0134,004 [SENKRON SYNCHRON
66 1250,0135,004 |[SEGMAN PISTON RING
GRUP 4 PALET TASIYICI SISTEM
GROUP 4 PALETTE CARRIAGE SYSTEM N BW -tQCH

Sewing Systems




GRUP 5 IPLIK KESME SISTEMI
GROUP 5 THREAD CUTTING SYSTEM New - tec;i

Sewing Systems




SIRA PARCA NO ADET
NO ARTICLE NO PARCA iSMi NAME PIECE
NR ARTIKEL NO ST

1 1250,0118,005 [ON SiPER FRONT SHIELD
2 1250,0119,005 |[KUMAS CEKME DIiSLiSi FABRIC PULL GEAR
3 1250,0049,003 |M5X12 VIDA M5X12 SCREW
4 1250,0120,005 |PiSTON SIKMA KUTUGU PISTON SQUEEZE HOLDER PART
5 03,8112,3,006 (M3X6 VIDA M3X5 SCREW
6 03.8872.3.002 (M3 PUL M3 WASHER
7 1250,0122,005 |iPLIK KESME BICAGI THREAD CUTTING KNIFE
8 1250,0123,005 (PISTON MILi PISTON AXLE
9 1250,0124,005 ([HAVA KECESI AIR SEAL
10 1250,0125,005 |PiSTON DISI PISTON OUTER
11 1250,0126,005 |PiISTON ARKA SOMUNU PISTON REAR NUT
12 67,0010,1,001 (M5X4 TERS HIZI AYARI M5X4 REVERSE SPEED SET
13 1250,0049,003 |M4X8 ViDA M4X8 SCREW
15 1250,0127,005 |KUTUK SABITLEME HOLDER PART IMMOBILIZE
16 03.8002.4.010 |M4X10 ViDA M4X10 SCREW
17 1250,0128,005 (CAM SABITLEME L GLASS IMMOBILIZE
18 03,8302,4,006 (M4X6 VIDA M4X6 SCREW
19 1250,0129,005 [KABLO SABITLEME CABLE IMMOBILIZE
20 1250,0130,005 (M6X12 HAVSA VIDA M6X12 SCREW
21 1250,0131,005 ([KUMAS SiPERI FABRIC SHIELD
22 1250,0132,005 [KUMAS SiPERi ALT LAMASI FABRIC SHIELD BOTTOM PART
23 1250,0133,005 |[KUMAS SiPERi GOVDE SABITLEME |[FABRIC SHIELD BODY IMMOBILIZE
24 1250,0134,005 |CAM SIKMA LAMASI GLASS SQUEEZE PART
25 1250,0135,005 |CAM SABITLEME LAMA GLASS IMMOBILIZE PART
26 1250,0136,005 |KORUMA CAMI PROTECTION GLASS
27 1250,0137,005 |YUKSEKLIK AYAR CUBUGU HEIGHT SETTING ROD
28 1250,0138,005 [ARKA AYAR MIiLIi REAR SET AXLE
29 1250,0139,005 (M3X8 ViDA M3X8 SCREW
30 1250,0149,005 [SEGMAN PISTON RING
31 1250,0150,005 |LUPER LOOPER
GRUP 5 IPLIK KESME SISTEMIi H
GROUP 5 THREAD CUTTING SYSTEM N e w - t 60

Sewing Systems




146

13241

149

148

136

129

125

154

140

159-1

§

143

122




PART NO. DESCRIPTION

111 Thread Tension Nut

112 Ratchet

113 Spring

114 Cover

115 Tension Discs

116 Tension Post

117 Thread Guide

118 Front Thread Guide

119 Screw-Front Thread Guide Attaching
120 Side Cover

121 Screw-Side Cover Attaching

122 Cover Plate

123 Screw-Cover Plate Attaching

124 Belt Guard

125 Screw-Belt Guard Set

126 Needle Shaft Connection

127 Screw-Needle Connection

128 Eccentric Ball Stud

129 Eccentric Ball Guard

130 Screw-Eccentric Ball Guard Attaching
131 Main Shaft

132 Needle and Feed Eccentric

133 Screw-(Cone Point) Feed Eccentric Set
134 Screw-(Flat) Eccentric Set-Lock
135 Stitch Regulating Collar

136 Screw-Stitch Regulating Collar-Clamp
137 Gear-Skip Stitch Drive

138 Screw-Skip Stitch Drive Gear Set
139 Rib Connection Eccentric

140 Screw-Rib Lever Eccentric Lock
141 Rib Connection Lever

142 Screw-Rib Connecting Lever Clamp
143 Hand Wheel

144 Screw-Handwheel Set (Cup Point)
145 Secrew-Handwheel Set (Cone Point)
146 Needle Shaft

147 Screw-Needle Shaft Clamp

148 Collar-Needle Shaft

149 Screw-Needle Shaft Collar Set
150 Needle Lever

151 Screw-Needle Lever Clamp

152 Needle Clamp

153 Screw-Needle Clamp Attaching

154 Needle



179 180 181 182 183 184 185
» @O o

R 193

158 160 194
% 185 196
@
% é i (3]
161
103 B
L1021 ) — = e 200

164

AR @

208
209 210

I C@

169

173

1783



PART NO.

155
156
157
158
159
160
161
162
163
164
165
166
167
168
169
170
171
172
173
174
175
176
177
178
179
180
181
182
183
184
185
186
187
188
189
190
191
192
193
194
195
196
197
198
199
200
201
202
2073
204
205
206
207
208
209
210

DESCRIPTION

Feed Lever

Rocker Pin Assembly

Collar-Rocker Pin

Screw-Rocker Pin Collar-Clamp

Feed Dog

Screw-Feed Dog-Attaching

Looper Rod

Looper

Screw-Looper Clamp

Nut-Looper Rod-Lock

Looper Rod Carrier

Stud-Looper Rod Carrier

Eccentric Block

Screw-Eccentric Block-Set

Looper Rod Fork

Screw-Looper Road Fork-Clamp
Looper Rod Fork Pin

Screw-Looper Rod Fork Pin-Set
Bearing Case

Bearing

Retaining Ring-Bearing

Stud-Looper Rod Sleeve

Nut-Looper Rod Sleeve Stud

Rib Shaft

Crank-Rib Shaft

Stud-Rib Shaft Crank

Screw-Rib Shaft Crank-Clamp

Rib Shaft Collar-Left

Screw-Rib Shaft Collar-Clamp

Rib Shaft Collar-Right

Screw-Rib Shaft Collar-Clamp
Platten-Left

Platten-Right

Screw-Platten to Bracket-Attaching
Nut-Platten to Bracket Attaching Screw
Platten Bracket-Left

Platten Bracket-Right

Stud-Platten Bracket Pivot
Screw-Platten Bracket Pivot Stud-Set
Spring-Platten Bracket
Screw-Platten Bracket-Limit
Nut-Platten Bracket Limit Screw-Lock
Cylinder

Screw-Cylinder Attaching

Window Plate

Screw-Window Plate Attaching
Screw-Feed Frame-Limit

Nut-Feed Frame Limit Screw=-Lock
Screw-Skip Stitch Compensating
Nut-Skip Stitch Compensating Screw-Lock
Spring Link Assembly

Nut-Spring Link Assembly-Retaining
Screw-Spring Link-Locating

Main Spring

Link Screw-Main Spring

Nut-Main Spring Adjusting

-4-



211 212

ad B g

214
215 213
(-_.W@ = —=
216
? 223 .
aa adr
(P
217
221 222 220

E)'_m w 227
217-1
g 2 225 226 §




PART NO. DESCRIPTION

2511 Shaft-Feed Frame Rocker

212 Screw-Feed Frame Shaft-Set

213 Knee Lifter Rod Shaft

214 Knee Lifter Rod Sleeve

215 Knee Lifter Rod

216 Knee Lifter Rod Sleeve Screw

217 Knee Pedal

218 Screw-Knee Pedal-Lock

219 Lift Arm

220 Screw=Lift Arm Clamp

221 Screw~Lift Arm Limit

222 Nut-Lift Arm Limit Screw-Lock

2213 Knee Lifter Stop Bracket Hook

224 Spring-Knee Lifter Rod-Return

225 Collar-Knee Lifter Rod

226 Screw-Knee Lifter Rod Collar-Set

227 Lever-Skip Regulating

228 Stud-Skip Regulating Lever

229 Spring Washer-Skip Regulating Lever Stud
230 Screw-Skip Regulating Lever Stud-Lock
231 Regulating Dial Assembly

232 Screw-Regulating Dial Assembly Attaching
233 Screw-Dial & Ratchet Assembly-Lock

2134 Regulating Dial Shoe

235 Regulating Fork

236 Pin-regulating Fork-Pivot

237 Support Arm-Cam Roller

2138 Pin-Roller Support Arm-Pivot

239 Screw-Roller Support Arm Pivot Pin-Set
240 Cam Roller

241 Pin-Cam Roller-Support

242 Screw-Cam Roller Support Pin-Set

2413 Skip Eccentric Gear Assembly

244 Carrier Stud-Skip Eccentric Gear

245 Screw-sﬁip Eccentric Gear Carrier Stud-Set
246 Push Rod (1/4")

247 Spring-Push Rod (1/4")

248 Push Rod (3/8")

249 Spring-Push Rod (3/8")



251 252 2585
g <)
256 257 960
%U © @
268
263 265
262 Ve !‘,’@ 266 _—
261 (N
7 % gar .
]
4
270
% t::.-.ﬁ”_ \
=
281
280
275 278 @

272

& % (5] (Do
274

@ 277 284

285

3 o o=

286

&



PART NO.

250
251
252
253
254
255
256
257
258
259
260
261
262
2613
264
265
266
267
268
269
270
271
272
273
274
275
276
277
278
279
280
281
282
283
284

DESCRIPTION

Complete Presserfoot Assembly
Screw-Presserfoot Clamp
Washer-Presserfoot Clamp Screw
Screw-Presserfoot Bridge

Eccentric Pin

Screw-Eccentric Pin Set

Needle Guide

Screw-Needle Guide-Attaching
Holder-Front Guide

Screw-Front Guide Holder-Attaching
Nut-Front Guide Clamp

Front Guide

Shoe-Presser Foot

Pivot Pin-Presserfoot Shoe

Screw-Pivot Pin

Spring-Presserfoot Shoe

Shoe Post

Screw-Presserfoot Shoe Pivot Pin-Set
Chain-0ff Pin

Screw-Chain-0ff Pin Clamp

Swing Plate

Bracket-Swing Plate-Support
Screw-Swing Plate Support Bracket-Attaching
Washer (Lock)-Swing Plate Supp't.Brkt.Screw
Washer (Flat)-Swing Plate Supp't.Brkt.Screw
Stop Plate

Screw-Stop Plate Attaching

Wash-Stop Plate Attaching Screw

Stop Pin Assembly

Screw-Stop Pin=-Lock

Pivot Pin -Swing Plate

Retaining Ring-Swing Plate Pivot Pin
Collar-Swing Plate Pivot Pin
Screw-Swing Plate Pivot Pin Collar-Set
Screw-Swing Plate Pivot Pin-Lock



13




New-tecH

Sewing Systems

YAZICI DIKIS MAKINA SANAYI VE TIC. LTD. STI.

FACTORY:
(FABRIKA)
TEL:

FAX:
E-MAIL:

BRANCH:
(SUBE)

TEL:
FAX:

WAREHOUSE:
(DEPO)
TEL/FAX:

CAKIL MAH. ELBASAN KOY YOLU UZERI
1.KM CATALCA ISTANBUL / TURKEY

+90 212 776 46 41-42-43

+90 212 776 46 48

info@new-tech.com.tr;
marketing@new-tech.com.tr

PERPA iS MERKEZI B BLOK KAT: 5
NO: 279 OKMEYDANI iISTANBUL /
TURKEY

+90 212 210 22 29 — 20 29 — 05 62

+90 212 210 05 66

SUCUZADE MAH. 17.SOK. 13/B
SEYHAN ADANA / TURKEY
+90 322 351 70 05

www.new-tech.com.tr



